

TEST REPORT

Model&Type	SUN-FOSC-DH-CL5
Name of Product	Closure for Optical Fiber Cables
Client Name	Shanghai Sun Telecommunication Co., Ltd.
Test Sort	Commission Inspection





NOTICE

1. The report is invalid without special seal for inspection.

2. The report must include barcode identifier.

3. Copied report is invalid without special seal for inspection or department seal.

4. The report is invalid without the signatures of chief tester, inspector and approver.

5. The report is invalid if erased or altered.

6. For any objection to the report, inform our laboratory within 15 days from the date of receiving the report.

7. The report pertains exclusively to the test samples and the test items.

8. The report may not be reproduced or distributed in part without the prior written permission of our laboratory.



Address:	1st Building, Tanhu Rd, Canglongdao, Jiangxia District, Wuhan, Hubei, China	Post Code:	430205
TEL:	86 27 87691219,87691384	FAX:	86 27 87691139
Web Site:	http://www.wrilab.com	E-mail:	Lab@wrilab.com

Test Report

Name of Product	Closure for optical fiber cables	Model/Type	SUN-FOSC-DH-CL5
Client Name	Shanghai Sun Telecommunication Co., Ltd.	Manufacturing Number / Production Date	
Manufacturer		Test Sort	Commission Inspection
Production			
Address			
Arrival Date of	2020 12 14	Specimen	Sting Zhang
Samples	2020.12.14	Deliverer	
Amount of		Quantity of	7
Samples		Samples	1
Initial State	Good		
of Samples			ß
Reference Documents	YD/T 814.1-2013 Closure for optic optical fiber cables GB/T 4208-2017/IEC 60529:2013 I (IP code)	cal fiber cables P Degrees of protect	art 1: Closure for outdoor
Conclusion	The inspection results me 814.1-2013 and GB/T 4208-2017/IE	et the requirem C 60529:2013.	ents specified in YD/T
Remarks	Inspection Origin: This inspect Telecommunication Co., Ltd.	ion is commit	ted by Shanghai Sun

Approved by: Li Hongqiang

Inspected by: Zhang Jinsong

引きかれる

Chief tested by: Huang Hushi

黄胡适

委托张

Sample Information

Item name: Closure for optical fiber cables

Model: SUN-FOSC-DH-CL5

Photo description:

Figure 1- Sample appearance

Figure 2-Internal structure

Location: Quality Supervision & Inspection Center of Optical Communication Products, MI.I

Date: 2020.12.14





Figure 2

Sequence number	Inspection items	Conclusion
1	Appearance	Pass
2	Sealing performance	Pass
3	Re-Seal performance	Pass
4	Water penetration	Pass
5	Tensile test	Pass
6	Axial compression	Pass
7	Crush test	Pass
8	Impact test	Pass
9	Bend test	Pass
10	Torsion test	Pass
11	Drop	Pass
12	Temperature cycling	Pass
13	Low temperature impact	Pass
14	Temperature heat durability	Pass
15	Vibration	Pass
16	Chemical Resistance Test	Pass
17	Insulation resistance	Pass
18	Withstand voltage strength	Pass
19	Degrees of protection provided by enclosure	Pass

Outline of Test Result

Seque Num	ence Iber	Inspection Item	Unit	Require	ment	Inspection Results	Conclusion			
1		Appearance	-	Fiber optic cable joint box should be complete in shape, without burr, bubble, crack, cavitations warping and impurity. All the background colors should be uniform and continuous		Meet the requirements.	Pass			
a)Tes	a)Test procedure									
1.Acc	cording	g to conditions of	of 6.1 of	YD/T 814.1-2013, vis	sual inspection, che	eck the appearance.				
b)Tes	t cond	lition								
		Date		Environment	Location					
		2020.12.14		24°C, 54%R.H.	24°C, 54%R.H. Laboratory					
c)Tes	t equip	oment								
		Item name		Item number	Code					



Sequer Numb	nce Inspection per Item	Unit	Requireme	ent	Inspecti	on Results	Conclusion
2	Sealing performance		Condition: Internal ressure:100kl Requirement: Immersed in the w minutes, no air bubble	No air esc	bubbles cape.	Pass	
3	Re-sealing performance		Condition: Internal pressure:100kPa; Requirement: Immersed in the water for 15 minutes, no air bubbles escape.		No air esc	bubbles cape.	Pass
a)Test	procedure						
1. Acc	ording to conditions	of 6.2 of	f YD/T 814.1-2013.				
2. Pacl	kage relies on the pro	escribed	operating procedure on	the sealing per	rformance	test; when ch	ecking the
re-seal	ing performance, rej	peat pack	king 3 times. Fill the clo	osure with dry a	air at 100kj	pa pressure ar	nd soak it in
clean v	water container at ro	om temp	erature observes 15 mi	nutes, no bubbl	les should e	escapes.	
b)Test	condition						
	Date		Environment	Locatio	on		

b)Test condition Date Environment Location 2020.12.14 20°C, 50%R.H. Laboratory c)Test equipment Item name Item number Code Precision pressure gauge YB-150B HC69582403931

Sequenc Number	e Inspection Item	Unit	Requ	irement	Inspection Resu	Ilts Conclusion		
4	Water penetration		Conditions: Water column height:1.5m; Internal pressure: 0kPa; Duration: 24 hrs. Requirement: No water ingress.		No water ingre	ss. Pass		
 a)Test procedure 1. According to conditions of 6.3 of YD/T 814.1-2013. 2. After package the closure rely on the prescribed operating procedure, immersing 1.5 meter deep water at room temperature for 24 hours, then take out of the water and wipe the water over the interface, open the closure , visual inspection, whether there are any water in the closure. 								
b)Test co	ondition							
	Date		Environment	Locatio	on			
2	020.12.14~2020.	12.15	(22~23)℃, (48~50)%R.H	H. Laborate	ory			
c)Test ea	uipment							
	Item name	e	Item numb	oer Code	5			
V	ater immersion te	st chamb	er JZ-396	2015120	005			
	J.	IN NE	ps m	1 59/6 /12	5 1282			

Sequence Number	Inspection Item	Unit	Requirement	nt	Inspect	tion Results	Co	onclusion
5	Tensile test		Conditions: Internal pressure: 60kPa; Load:800N; Test time: 1 minute. Requirement: After the test, the pressure drop should not exceed 2kPa, then immersed in the water for 15 minutes, no air bubbles escape. The shell and its components shall be free of cracks, damage and deformation.		After the te drop is 0 bubbles esc. The she components cracked, obviously d	est, the pressu kPa, no a ape. ll and is are n damaged an eformed.	re iir its ot nd	Pass
6	Axial compression		Conditions: Internal pressure: 60kPa; Load:100N (axial); Test time: 1 minute. Requirement: After the test, the pressure drop should not exceed 2kPa, then immersed in the water for 15 minutes, no air bubbles escape. The shell and its components shall be free of cracks, damage		After the te drop is 0 bubbles esc. The she components cracked, obviously d	est, the pressu kPa, no a ape. ll and f are n damaged an eformed.	re uir its ot nd	Pass
a)Test pr	ocedure	6642		4.1.0012				
1. Accord 2. Tensile	ting to condition test: Internal pr	s of 6.4.3 essure:60	and 6.4.9 of YD/1 81 0kPa. Speed:10mm/mir	4.1-2013. 1. Load: 800N	J. Test time:1	min. Distance	e betwe	en the
clamping	point of the force	e and the	e connection of the close	sure and cable	e:500mm.	, 2 10		
3. Axial o	compression: Inte	ernal pres	ssure:60kPa, Load: 100	N, Test time	:1 minute.			
b)Test co	ndition		1			l		
	Date		Environment	Loca	ation			
	2020.12.23		23°C, 45%R.H.	Labor	ratory			
c)Test eq	uipment							
	Item name		Item number	Co	ode			
1	Censile testing ma	achine	WDL-10	144	129			
P	recision pressure	gauge	YB-150B	HC6958	2403931			

Sequence Numbe	e Inspection Item	Unit	Requirement		Inspec	tion Results		Conclusion
7	Crush test		Conditions: Internal pressure:60kPa; Load: 2000N/100mm; Duration: 1 minute. Requirement: After the test, the press should not exceed 2k immersed in the water minutes, no air bubbles est shell and its components free of cracks, dame deformation.	After the pressure no air but The sh componen cracked, obviously	ne test, drop is 0 k bles escape. ell and nts are damaged deformed.	the kPa, its not and	Pass	
a)Test p 1. Accor 2. Intern	rocedure ding to condition al pressure:60kPa	ns of 6.4. a, Load c	4 of YD/T 814.1-2013. over the central of closure :	2000N/1001	mm, Test ti	me:1 min.		
b)Test c	ondition							
	Date	ale	Environment	Locatio	n A			
	2020.12.23 20°C, 45%R.H. Laborat		Laborate	ory R				
c)Test e	quipment							
	Item name		Item number	Code				
1	Material testing n	nachine	BDO/FB020TN	173397/20	006/E			
	Precision pressure	e gauge	YB-150B	HC695824	03931			

Sequ Nun	ence Inspection ber Item	Unit	Require	ment	Insp	ection Results	Conclusion		
8	Impact test		Conditions: Internal pressure:607 Height: 1m; Weight:1.6kg; Number of impacts: Requirement: After the test, the should not exceed immersed in the minutes, no air bub shell and its comp free of cracks, deformation.	After pressure no air b The compor cracked obvious	the test, the e drop is 0 kPa, ubbles escape. shell and its nents are not l, damaged and sly deformed.	Pass			
a)Tes 1. Ac 2. At	a)Test procedure 1. According to conditions of 6.4.5 of YD/T 814.1-2013. 2. At the room temperature, put the alcours a smooth and flat impact work surface, the impact height is 1								
mete	r. the ball is 1.6 kg. th	e numbe	r of impacts is 3 (one	for each side and	one in th	e middle).	-0		
	.,	-le	157 FR	ASS IA					
b)Te	st condition	M	PS M	576 121	, 19X	2			
	Date		Environment	Location	L				
	2020.12.24		20℃, 45%R.H.	Laborator	у				
c)Tes	st equipment								
	Item name		Item number	Code					
	Falling ball impact machine	testing	XJC-10	14425					
	Precision pressure	gauge	YB-150B	HC69582403	3931				

Sequence Number	Inspection Item	Unit	Requirement	Inspection Results	Conclusion
9	Bend test		Conditions: Internal pressure: 60kPa; Force: Bending angle ±45° or 150N; Number of cycles: 10. Requirement: After the test, the pressure drop should not exceed 2kPa, then immersed in the water for 15 minutes, no air bubbles escape. The shell and its components shall be free of cracks, damage and deformation.	After the test, the pressure drop is 0 kPa, no air bubbles escape. The shell and its components are not cracked, damaged and obviously deformed.	Pass
10	Torsion test	- CAR	Conditions: Internal pressure:60kPa; Torque: Torsion angle ±90° or 50N m; Number of cycles: 10. Requirement: After the test, the pressure drop should not exceed 2kPa, then immersed in the water for 15 minutes, no air bubbles escape. The shell and its components shall be free of cracks, damage and deformation.	After the test, the pressure drop is 0 kPa, no air bubbles escape. The shell and its components are not cracked, damaged and obviously deformed.	Pass

a)Test procedure

1. According to conditions of 6.4.6 and 6.4.7 of YD/T 814.1-2013.

2. Bend test: the internal pressure is 60kPa, put the closure over a smooth and flat surface, deflect the cable by 45 degree at a length of 150mm from the end of closure, keep for 1 minute, return to original position, repeat the same operate process in the opposite direction last in 1 minute to complete a full cycle; the total number of the cycle should be 10.

3. Torsion test: the internal pressure is 60kPa, clamp the closure firmly with a clamp, use a rotating chuck to clamp an optical cable at 500 mm from the cable outlet of the closure. After marking the starting position of the optical fiber then twist 90 degree, keep for 1 minute, return to original position, repeat the same operate process in the opposite direction last in 1 minute to complete a full cycle; the total number of the cycle should be 10.

b)Test condition

Date	Environment	Location
2020.12.23	20°C, 45%R.H.	Laboratory

Item name	Item number	Code 14430	
Bending and torsion test machine	NDW-100		
Precision pressure gauge	YB-150B	HC69582403931	

Sequ Nun	ience nber	Inspection Item	Unit	Requirement		Inspec	tion Results	Conclusion
11	1	Drop		Conditions: Internal pressure: 60kPa; Drop height:1m; Number of drops: 1. Requirement: After the test, the pressure drop should not exceed 2kPa, then immersed in the water for 15 minutes, no air bubbles escape. The shell and its components shall be free of cracks, damage and deformation.		After the test, the pressure drop is 0 kPa, no air bubbles escape. The shell and its components are not cracked, damaged and obviously deformed.		Pass
a)Te	st proc	edure						
1. Ac	ccordir	ng to condition	s of 6.4.8	8 of YD/T 814.1-2013.				
2. Pa	ickage	relies on the p	rescribed	operating procedure; t	he internal p	pressure is 60k	Pa, free fall the col	ures without
the c	the cable from a height of 1 meter to hard ground in a horizontal state, just one time.							
b)Te	b)Test condition							
		Date	Date Environment Location					
		2020 12 23	50-	- 20°C /5% ₽ H	n I abo	ratory	n	

Date	Envi	ronment	Location	
2020.12.23	20℃,	45%R.H.	Laboratory	্বিয
TET.	MXC .	2525	等别。不能	初见

Item name	Item number	Code
Single-wing drop test machine	SC/DL-320	SCDL3201812
Precision pressure gauge	YB-150B	HC69582403931

Sequence Number	Inspection Item	Unit	Requirement	Inspection Results	Conclusion
12	Temperature cycling		Conditions: Internal pressure: 60kPa; Temperature cycle : +65 °C to -40 °C; Duration: 2 hrs at +65 °C and -40 °C; Number of cycles: 5. Requirement: After the test, the pressure shall not be less than 40kPa.	After the test, the pressure is 56 kPa.	Pass

a)Test procedure

1. According to conditions of 6.5.3 of YD/T 814.1-2013.

2. Internal pressure is 60kPa over the room temperature, put the sample into the test chamber, increase the temperature in the speed of 1°C/min until the upper limit, keep it for 2 hours, then reduce temperature to room temperature, keep 2 hours, after that reduce the temperature to the lower limit for 2 hours then increase to room temperature for 2 hours, here is a full cycle, the total number of cycle is 5.

b)Test condition

0)10	steonation							
	Date	Environment	Location					
	2020.12.21 9:30~	(19∼20)°C,	Laboratory					
	2020.12.23 18:30	(50~52)%R.H.	Laboratory					
c)Te	c)Test equipment							
	Item name	Item number	Code					
	Damp-Heat Chamber	C1000-70A	201512004					
	Precision pressure gauge	YB-150B	HC69582403931					

Sequ Nun	ience nber	Inspection Item	Unit	Requireme	ent	Inspe	ction Results	Conclusion
13	3	Item Conditions: Internal pressure:60kPa; Internal pressure:60kPa; Temperature:-20°C; Duration: 4 hrs; Height: 1m;Weight:1kg; Number of impacts:3. temperature — impact After the test, the pressure drop should not exceed 3kPa, then immersed in the water for 15 minutes, no air bubbles escape. The shell and its components shall be free of cracks, damage and deformation.			After the drop is 0 k escape. Th component damaged deformed.	test, the pressure Pa, no air bubbles he shell and its is are not cracked, and obviously	Pass	
a)Te 1. Ac 2. In heighthere	st proc ccordin ternal ht is 1 oom te	edure ng to condition pressure:60kPa meter, the ball emperature for	ns of 6.5.4 a; decrea l is 1 kg, 4 hours,	4 of YD/T 814.1-2013 se the temperature unt the number of impact detect the air pressure	il -20°C as the s is 3 (one for	speed of 1°C each side and	/min, last in 4 hour d one in the middle	rs, the impact), restored at
b)Te	st con	dition	20	199	LASS A			
		Date 🚽	DEL	Environment	Loca	tion	2)	
	$\begin{array}{c} 2020.12.23 \ 19:00 \\ 2020.12.23 \ 23:30 \end{array} 20^{\circ}$		20℃, 52%R.H.	Labora	atory			
c)Te	c)Test equipment							
		Item name		Item number	Co	de		
	D	amp-Heat Cha	umber	C1000-70A	20151	2004		
	Fall	ing ball impact machine	t testing	XJC-10	144	25		
	Pre	cision pressure	e gauge	YB-150B	HC69582	2403931		

Sequence Number	Inspection Item	Unit	Requirement	Inspection Results	Conclusion		
14	Temperature heat durability		Conditions: Internal pressure: $60kPa$; Temperature : $+65$ °C; Duration: 100 hrs. Requirement: After the test, the pressure shall not be less than 40kPa.	After the test, the pressure is 42 kPa.	Pass		
a)Test procedure 1. According to conditions of 6.5.5 of YD/T 814.1-2013.							

2. At the room temperature, put the sample in the chamber, raise the temperature until 65 °C and fall rate of 1 °C/min, keep the temperature at 65 °C for 100 hours, then reduce the temperature to room temperature, after 4 hours, check the air pressure of closure.

b)Test condition

Date	Environment	Location
2020.12.24 8:00 \sim	(20∼21)°C,	Laboratory
2020.12.28 12:30	(50~52)%R.H.	Laboratory

Item name	Item number	Code
Damp-Heat Chamber	C1000-70A	201512004
Precision pressure gauge	YB-150B	HC69582403931

Sequ Nur	ience nber	Inspection Item	Unit	Require	ment	Insp	ection Results	Conclusion	
15	5	Vibration		Conditions: Internal pressure:60 Vibration frequency Amplitude: ±3mm; Number of cycles: 1 Requirement: After the test, the should not exceed immersed in the minutes, no air bubb	After pressure no air b	the test, the e drop is 0 kPa, ubbles escape.	Pass		
a)Te 1. Ac 2. Th will	 a)Test procedure 1. According to conditions of 6.5.6 of YD/T 814.1-2013. 2. The internal press should be 60kPa, frequency is 10Hz, amplitude should be ±3mm, the total number of cycles will be 10⁶ checks the air pressure of closure after the test. 								
b)Te	st con	dition							
		Date		Environment	Location	l			
	202	20.12.16~2020.	12.17	(20~21)℃, (50~52)%R.H.	Laborator	у	R		
c)Test equipment									
	1	Item name	M	Item number	Code	2 1900			
	E	lectric vibration system	test	DC-1000-15	140103				
	Pre	cision pressure g	gauge	YB-150B	HC69582403	3931			

Sequence Number	Inspection Item	Unit	Requirement	Inspection Results	Conclusion
16	Chemical Resistance Test		Conditions: Immersed in 5%HCL, 5%NaOH ,5%NaCL for 24 hours, Internal pressure:60kPa; Requirement: After the test, the pressure drop should not exceed 2kPa, then immersed in the water for 15 minutes, no air bubbles escape, swelling and corrosion	After the test, the pressure drop is 0 kPa, no air bubbles escape. No swelling and corrosion	Pass

a)Test procedure

1. According to conditions of 6.5.8 of YD/T 814.1-2013.

2. Each sample must be immersed in a test solution individually. Place the closure in a glass container and then pour the solution. During the test, the closure should be completely immersed in the test solution. After soaking it for 24 hours, take our and wipe it, observe the appearance and detect the change of air pressure of the closure.

b)Test condition

Date	Environment	Location
2020.12.21~2020.12.22	(20∼21)°C,(50∼ 52)%R.H.	Laboratory

Item name	Item number	Code
Precision pressure gauge	YB-150B	HC69582403931

Sequence Number	Inspection Item	Unit	Requirement	Inspection Results	Conclusion
17	Insulation resistance	MΩ	The insulation resistance between the immobile devices of the optical cables should be not less than 2×10^4 M Ω when being applied by DC 500V.	>5×10 ⁵	Pass
18	Withstand voltage strength		Apply DC 15kV between the immobile devices of the optical cables, there should be no arc and breakdown after 1min.	No breakdown, no fly arc	Pass

a)Test procedure

1. According to conditions of 6.6.1 and 6.6.2 of YD/T 814.1-2013.

2. Insulation resistance test: open the closure, use a high resistance meter to test the insulation resistance between any optical cable strengthening member fixing devices, by using method C of "Test 3a: Insulation resistance" from GB/T 5095.2-1997.

3. Voltage strength test: open the closure, use a voltage tester to test the withstand voltage strength between any optical cable metal components and between metal components and the ground, by using method C of "Test 4a: Withstand voltage strength" from GB/T 5095.2-1997.

b)Te	est condition	1671 ISA	Les IA STA
	Date Date	Environment	Location
	2020.12.28	20℃, 52%R.H.	Laboratory

Item name	Item number	Code	
High voltage tester	YD2013	2013-251	
High voltage insulation	2455 20	110342413	
resistance meter	5455-20		

Sequ Nur	ience nber	Inspection Item	Unit	Require	ment	Inspe	ction Results	Conclusion
19	9	Degrees of protection provided by enclosure	_	Comply with IP6X requirements in GB/T 4208-2017/IEC 60529:2013: 1) Place the sample in the specified position, and the test wire with a diameter of 1.0mm shall not enter the enclosure, and keep enough clearance with the live part. 2) Put the sample in the dust-proof box, depression is 2kPa, the duration of test is 2 hours, and there is no obvious dust deposition in the cabinet after the test.		Meet th of the If	e requirements 6X level.	Pass
 a)Test procedure 1. According to conditions of 12.2,13.4,13.6 of GB/T 4208-2017/IEC60529:2013. 2. Environment condition: temperature(15~35) °C, relative humidity (25~75)%. 3. Place the sample in the specified position for the test, the diameter of test wire is 1.0mm, test force is 1N, and check the test wire insert the shell or not. 4. Place the sample in the dust proof test box, add negative pressure, the test lasts for 2 hours, after the test, blow off the dust on the surface of the sample and open the shell to check the dust accumulation. 								
b)Test condition								
		Date	000	Environment	Location			
[2020.12.28	6	20°C, 52%R.H	Laborator	y /K	2	
c)Test equipment								
	Item name Item number Code							
	Object kit(end level)	t test too closure protection	KXT KXT	F0301、KXT0302、 T0307、KXT0308	K170117、K17 K170119、K1	0118、 70120		
	Dig	ital force gauge		ZP-50N	K170121	l		
	D	ust test room		WiD27-La	2014110	1		

Sequ Nur	ience nber	Inspection Item	Unit	Require	Requirement		ection Results	Conclusion
1	9	Degrees of protection provided by enclosure	_	Comply with IPX8 requirements in GB/T 4208-2017/IEC 60529:2013: The bottom of the shell is 2 m above the water surface; Time of duration: 24 hrs; After the test, check the water intake of the shell, and the water intake does not reach harmful level.		Meet of the	the requirements IP X8 level.	Pass
 a)Te 1. Ac 2. Er 3. Di the s 	 a)Test procedure 1. According to conditions of 14.2.8 of GB/T 4208-2017/IEC60529:2013. 2. Environment condition: temperature(15~35) °C, relative humidity (25~75)%. 3. Diving test: the lowest point of the shell is 2000mm below the water surface, and the test duration is 24h. Open the shell to check the water ingress after the test. 							
b)Te	b)Test condition							
		Date		Environment	Location			
	2020.12.23 16:20~ 2020.12.24 16:30			21℃, 55%R.H.	Laboratory			
c)Test equipment								
	Item	name		Item number	Code			
	Wa	ater Pressurized mmersion test chamber	ALL N	JZ-396	201512005	沨	-	